


**KICM KOREA INSTITUTE OF CONSTRUCTION MATERIALS**

 Address : 805, Hyundai I-Valley, 14-1, Dang-Dong, Gunpo-Si, Gyeonggi-Do, Korea  
 Tel. : (031) 389-9111, FAX : (031) 389-9149

**Certificate of Testing Result**

Serial No. of Issue : R071022-ES006  
 Name of Applicant : Sung-Sik, Moon [Huein Tek, Inc.]  
 Address of Applicant : 621-18 Noha-Ri, Paltan-Myeon, Hwaseong-Si, Gyeonggi-Do, KOREA  
 Date of Receipt : October. 22. 2007  
 Name of Test Sample : T-MAX [Polyester Fiber Sound Absorbing and Thermal Insulation (50mm)]

Result of Testing

Items		Result		Testing Method
		1	2	
Noxious gas test	The mean incapacitation time of the rouses (min - s)	12 : 27	13 : 50	KS F 2271:2006

END.

- Specimen : Polyester.
- Object of test(Inspection) : Quality Control.

# COPY

Prepared by Yong Jin, Yoon

Signature

Approved by Sang Chool Kim

Signature

2007. 11. 14.

This test reports is accredited by Korea Laboratory Accreditation Scheme(KOLAS) which signed the International Laboratory Accreditation Cooperation(ILAC) Mutual Recognition Arrangement(MRA) for the above test item(s) and test method(s).